
CERTIFICATE
Air Turquoise SA has thoroughly tested the structural strength of the sample(*) mentioned hereunder 
and certifies its conformity with all requirements defined by DGAC. The testing procedure has been 

achieved in accordance with the methodology of the standards EN 926-1:2015 & NfL 2-565-20 chapter 3.

This certificate confirms that the hereunder sample(*), identified by its serial number(**), meets all 
requirements defined by DGAC.

Manufacturer’s name:
Representative:
Street:
Post code / place:
Country:

Identification number:
Sample name and size(*):
Serial number(**):
Riser configuration:
Date of inspection:

Place and date of issue

Rev 02 I 25.08.2021 Page 1 I 1 ISO I 96.41

Shock loading test done at 
The sample showed no visible damage that could prevent its airworthiness.

Sustained loading test
The sample was tested up to 5.25 [g] of its maximum take-off load during 3 seconds. 
Max take-off load for this model:

Remark:

PS_174.2024

Brazil

26.11.2024

Villeneuve 24.12.2024
Andrea Wigger

Sol Paragliders
Ary Carlos Pradi

With trimmer and speed system

EFFECT XT 2 XL - 23.0
26896

1000[daN]

Rua Walter Marquardt, 1180 cp 370

179[kg]

89259-565 Jaraguà do Sul, S.C.

Powered by TCPDF (www.tcpdf.org)

http://www.tcpdf.org

